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Title of Test Test Number   
Drop test Standard level 610mm  

Tester Date Started Date Complete 
TEST RECORD 

Tyco Electronics Corporation 
EMEA Region Kitty Tan 22. July. 2011. 22. July.2011. 

Requester  Weight Quantity 

Package request  
9.5<13.3<18.6 

(kg) 
2600 pcs 

Product Description Part No No of Boxes 

Plug 6 POSN, ABC connector 213088-4 1 

 
TEST PROCEDURE: Tyco Electronics Packaging Specification 107-18078 

     

Standard Packaging Drop Test  
. 
 
 
 
 
 

    
 
LOCATION:  
 

PACKAGING DESCRIPTION: PE bag in CTN Box 
 

PE bag: 995265-3 
 
Shipping box: 12140-1 

       

 
 

 
RESULTS: 
 

Test Procedure 
Drop Standard 

Level 
Extra Level Comments 

1 Corner 3-4-5 Corner 3-4-5  
 

2 Edge 3-5 Edge 3-5  
 

3 Face 5 Edge 3-4  
 

4  Edge 4-5  
 

5  Face 5  
 

6  Face 4  
 

7  Face 3  
 

                                                       

Specimen Weight
[kg] Standard Level Extra Level

up to 9,5 kg 460 760
over 9,5 to 18,6 kg 310 610
over 18,6 to 27,7 kg 200 460
over 27,7 kg 200 310
Number of Drops 3 7

Drop Heights [mm]



 © 2012 Tyco Electronics Corporation      404-110 
 Harrisburg, PA                                                                                                                                                                                     04/02 
 All International Rights Reserved  Page     1    of   1       
 Class 1 

 

Drop Test 
Drop Height: 760mm 
Drop Procedure: Corner (3-4-5) Edge (3-5) Edge (3-4)          Edge (4-5) 

Face (5)           Face (4)          Face (3) 
 

     
 

     
  
Before Test: 
No products cracked,   CTN is ok with a whole appearance. 
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After Test: 
The corner of CTN、tray are cracked 
 

          
 
No product damaged. The drop test result:   Pass 
 

    


